Panasonic

Test Report

nanoe™ device device inhibits activity of adhered
poliovirus type 1 (Lsc-2ab) by 99.7% in 2 hours

Test outline

(1)Testing organisation: Kitasato Research Center for Environmental Science

(2)Test subject: Adhered poliovirus type 1 (Lsc-2ab)
(3)Test volume: 45L enclosed box (350x350x400mm)]

(4)Test result: Inhibited 99.7% in 2 hours

(5)Report No.: 220096
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Appliances Company Panasonic Corporation
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